
FIELD SHELTER
INSTRUCTION MANUAL

4m x 4m

NP Structures, Mill Green, Waterside Road, Colne, Lancashire BB8 0TA 
01282 873120 www.northernpolytunnels.co.uk

INS237 4X4



IT
E

M
Q

T
Y

P
A

R
T

 N
O

D
E

S
C

R
IP

T
IO

N
IT

E
M

Q
T

Y
P

A
R

T
 N

O
D

E
S

C
R

IP
T

IO
N

1
6

B
B

B
5
0
1

B
R

A
C

E
 B

A
R

 B
R

A
C

K
E

T
 5

0
M

M
1
7

4
H

S
S

6
1
1

H
E

X
A

G
O

N
 S

E
T

S
C

R
E

W
 M

6
 X

 6
0
 M

M
 L

O
N

G
 Z

IN
C

 P
L
A

T
E

2
1

B
B

B
5
0
4

B
R

A
C

E
 B

A
R

 B
R

A
C

K
E

T
 D

O
U

B
L
E

 T
A

B
 5

0
M

M
1
8

4
H

N
N

6
0
0

H
E

X
A

G
O

N
 N

U
T

 N
Y

L
O

C
K

 Z
IN

C
 P

L
A

T
E

 M
6

3
4

D
D

B
2
2
0

D
IA

G
O

N
A

L
 B

R
A

C
E

 B
A

R
 2

2
0
0
M

M
 X

 3
1
.8

M
M

 O
D

1
9

8
H

S
S

8
1
0

H
E

X
A

G
O

N
 S

E
T

S
C

R
E

W
 M

8
 X

 6
0
 M

M
 L

O
N

G
 Z

IN
C

 P
L
A

T
E

4
4

E
P

G
3
0
2

S
H

E
E

T
 T

E
N

S
IO

N
IN

G
 T

U
B

E
 1

6
0
0
M

M
 X

 3
1
.8

M
M

 O
D

2
0

8
H

N
N

8
0
0

H
E

X
A

G
O

N
 N

U
T

 N
Y

L
O

C
K

 Z
IN

C
 P

L
A

T
E

 M
8

5
3

F
S

R
0
0
1

F
IE

L
D

 S
H

E
L
T

E
R

 4
M

 S
W

A
G

E
D

 H
O

O
P

 5
0
.8

M
M

 O
D

2
1

1
2

H
S

S
1
0
1

H
E

X
A

G
O

N
 S

E
T

S
C

R
E

W
 M

1
0
 X

 2
0
 M

M
 L

O
N

G
 Z

IN
C

 P
L
A

T
E

6
3

F
S

R
0
0
2

F
IE

L
D

 S
H

E
L
T

E
R

 4
M

 P
L
A

IN
 H

O
O

P
 5

0
.8

M
M

 O
D

2
2

1
6

H
N

N
1
0
0

H
E

X
A

G
O

N
 N

U
T

 N
Y

L
O

C
K

 Z
IN

C
 P

L
A

T
E

 M
1
0

7
2

F
S

R
0
0
3

F
IE

L
D

 S
H

E
L
T

E
R

 R
ID

G
E

 1
8
3
0
M

M
 H

O
L
E

-H
O

L
E

 X
 5

0
.8

M
M

 O
D

2
3

4
H

B
T

1
0
3

H
E

X
A

G
O

N
 B

O
L
T

 M
1
0
 X

 4
0
 M

M
 L

O
N

G
 Z

IN
C

 P
L
A

T
E

8
2

F
S

R
0
0
4

F
IE

L
D

 S
H

E
L
T

E
R

 I
N

L
IN

E
 J

O
IN

T

9
4

F
S

R
0
0
5

F
IE

L
D

 S
H

E
L
T

E
R

 C
O

R
N

E
R

 J
O

IN
T

1
0

4
F

S
R

0
0
6

F
IE

L
D

 S
H

E
L
T

E
R

 B
A

S
E

 B
A

R
 1

7
5
0
M

M
 L

O
N

G
 X

  
5
0
.8

M
M

 O
D

 

1
1

1
F

S
R

0
1
0

F
IE

L
D

 S
H

E
L
T

E
R

 P
V

C
 S

H
E

E
T

 4
m

 L
O

N
G

 (
G

re
e
n
) 

T
W

O
 M

A
N

 F
IT

T
IN

G
 T

E
A

M

1
2

S
T

E
P

 L
A

D
D

E
R

S

1
3

4
G

F
T

3
4
3

S
C

R
E

W
 A

N
C

H
O

R

2
N

O
 1

0
M

M
 S

P
A

N
N

E
R

S

1
4

4
H

T
R

5
0
4

R
E

T
R

O
 H

O
O

P
 T

O
 R

ID
G

E
 B

R
A

C
K

E
T

 5
0
M

M
/3

2
M

M

2
N

O
 1

3
M

M
 S

P
A

N
N

E
R

S

1
5

4
R

B
K

0
2
5

R
A

T
C

H
E

T
 B

U
C

K
L
E

 2
5
M

M

2
N

O
 1

7
M

M
 S

P
A

N
N

E
R

S

1
6
a

4
R

S
P

1
5
0

R
A

T
C

H
E

T
 S

T
R

A
P

 1
5
0
0
M

M
 X

 2
5
M

M

T
A

P
E

 M
E

A
S

U
R

E

P
A

R
T

S
 L

IS
T

 -
 F

S
R

1
0
0

F
IX

IN
G

S

F
IT

T
IN

G
 R

E
C

O
M

M
E

N
D

A
T

IO
N

S

2.

8 
   

 R
PP

32
   

   
 R

O
U

N
D

 P
LA

ST
IC

 P
LU

G
 F

O
R

 3
2M

M
 R

ID
G

E 
TU

BE

16
b

4 
   

 R
PP

50
   

   
 R

O
U

N
D

 P
LA

ST
IC

 P
LU

G
 F

O
R

 5
0M

M
 R

ID
G

E 
TU

BE

12
a 

   
   

1 
   

 S
AB

12
   

   
 S

C
R

EW
 A

N
C

H
O

R
 IN

SE
R

TI
O

N
 B

AR
 (I

N
SE

R
TS

 IN
 S

C
R

EW
 A

N
C

H
O

R
)



D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  `̀̀̀
A AAA' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀B BBB
' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀C CCC
' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀D DDD
' '''

C CCCR RRR
E EEEV VVV
: :::

I IIIN NNN
S SSST TTT
R RRR
U UUU
C CCC
T TTTI III
O OOO
N NNN
  
N NNN
U UUU
M MMM
B BBB
E EEER RRR
: :::

I IIIN NNN
S SSS2 222
3 3337 777

D DDD
E EEES SSS
C CCC
R RRR
I IIIP PPP
T TTTI III
O OOO
N NNN
: :::

M MMM
O OOO
B BBB
I IIIL LLL
E EEE  
F FFFI III
E EEEL LLL
D DDD
  
S SSSH HHH

E EEEL LLL
T TTTE EEE
R RRR
  
4 444m mmm

x xxx4 444
m mmm

M
IL

L 
G

R
E

E
N

,  
  W

A
TE

R
S

ID
E

R
O

A
D

, 
C

O
LN

E
,  

  L
A

N
C

A
S

H
IR

E
,

 B
B

8 
0T

A

T
:0

12
82

87
31

20
E

:s
al

es
@

br
itc

ov
er

.c
o.

uk
W

:b
rit

co
ve

r.
co

.u
k

A AAAB BBB

C CCC
D DDD

1. 
As

se
mb

le
t

an
d b

olt
s (

se
e

2. 
At

tac
h i

tem

3. 
La

y o
ut

 th
e h

oo
ps

 ite
ms

 5 
& 

6. 
Th

e e
nd

 ho
op

s r
eq

u ir
e 3

No
 ite

m 
1

wi
th

 1N
oi

tem
 2 

on
 th

e c
en

tra
l h

oo
p (

se
e d

raw
ing

 fo
r p

os
itio

n).

4. 
On

c e
 th

eb
rac

e b
ar 

br
ac

ke
ts 

ha
ve

 be
en

 fit
ted

 to
 th

e h
oo

ps
. A

sse
mb

le
th

e h
oo

ps
ite

5. 
At

tac
h t

he
 r

12
no

M
10

nu
t

fra
me

wo
rk.

6. 
Po

sit
ion

 tw
ap

pr
ox

im
ate

ly
th

e s
tru

ctu
re

 t
fas

ten
ed

su
ffi

on
th

eo
pp

os
i

th
e l

eg
s a

tta
ch

po
sit

ion
 sh

ow
CA

LL 
FO

RA
DV

7. 
Po

sit
ion

 th
e

str
ap

s t
oi

tem
15

.

8. 
Ins

er
tt

he
t

Str
ap

th
e t

ub
e

9. 
Ad

jus
tt

he
s

1 111

2 222

3 333

4 444

5 555

6 666

7 777

8 888
9 999

1 1110 000

1 1116 666

1 1110 000

4 444

8 888

1 1110 000

6 666

3 333
3 333

6 666

1 111

1 1110 000

6 666

1 1115 555 9 999

1 1114 4442 2222 222
& &&&
2 2223 333

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    `̀̀̀
A AAA' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀B BBB
' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀C CCC
' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀D DDD
' '''

C CCCR RRR
E EEEV VVV
: :::

I IIIN NNN
S SSST TTT
R RRR
U UUU
C CCC
T TTTI III
O OOO
N NNN
  
N NNN
U UUU
M MMM
B BBB
E EEER RRR
: :::

I IIIN NNN
S SSS2 222
3 3337 777

D DDD
E EEES SSS
C CCC
R RRR
I IIIP PPP
T TTTI III
O OOO
N NNN
: :::

M MMM
O OOO
B BBB
I IIIL LLL
E EEE  
F FFFI III
E EEEL LLL
D DDD
  
S SSSH HHH

E EEEL LLL
T TTTE EEE
R RRR
  
4 444m mmm

x xxx4 444
m mmm

M
IL

L 
G

R
E

E
N

,  
  W

A
TE

R
S

ID
E

R
O

A
D

, 
C

O
LN

E
,  

  L
A

N
C

A
S

H
IR

E
,

 B
B

8 
0T

A

T
:0

12
82

87
31

20
E

:s
al

es
@

br
itc

ov
er

.c
o.

uk
W

:b
rit

co
ve

r.
co

.u
k

A AAAB BBB

C CCC
D DDD

1. 
As

se
mb

le
th

e b
as

er
ail

us
ing

 ite
ms

8,9
 &

 10
wi

th
 th

e 8
No

 M
8 n

ut
s

an
d b

olt
s (

se
e F

ig
A&

 C)
.

2. 
At

tac
h i

tem
 15

to
ite

m 
9u

sin
gt

he
4N

o M
6 n

ut
s a

nd
 bo

lts
 (s

ee
 Fi

gA
).

3. 
La

yo
ut

 th
e h

oo
ps

ite
ms

5 &
 6.

 Th
e e

nd
ho

op
sr

eq
uir

e 3
No

 ite
m 

1
wi

th
 1N

oi
tem

2 o
n t

he
 ce

nt
ral

 ho
op

(se
ed

raw
ing

for
po

sit
ion

).

4. 
On

ce
 th

eb
rac

eb
ar

br
ac

ke
ts 

ha
ve

be
en

fit
ted

to
th

e h
oo

ps
. A

sse
mb

le
th

e h
oo

ps
ite

ms
 5 

&
6a

nd
 lif

t o
nt

o t
he

 ba
se

 ra
ils

.

5. 
At

tac
h t

he
 rid

ge
ite

m 
7 a

nd
 th

e d
iag

on
al 

sid
e s

tru
ts

ite
m

3 u
sin

gt
he

12
no

M
10

nu
ts 

an
d b

olt
s (

se
eF

ig 
B &

C).
 Th

is 
co

mp
let

es
 th

e
fra

me
wo

rk.

6. 
Po

sit
ion

 tw
o s

cre
w 

an
ch

or
si

tem
13

for
 on

e s
ide

of 
th

e s
he

lte
r

ap
pr

ox
im

ate
ly 

38
00

mm
 ce

nt
re

s s
cre

we
d5

50
mm

int
ot

he
gro

un
d. 

Fix
th

e s
tru

ctu
re

 to
 th

e a
nc

ho
rs

us
ing

ite
m 

14
 m

ak
ing

 su
re

 th
e n

ut
s a

re
fas

ten
ed

su
ffic

ien
tly

tig
ht

.T
he

np
os

itio
nt

he
tw

oo
th

er
scr

ew
an

ch
or

s
on

th
eo

pp
os

ite
 si

de
 so

 th
e s

he
lte

rm
ea

su
re

s4
00

0m
m 

to
 th

ec
en

tre
of

th
e l

eg
s a

tta
ch

us
ing

ite
m

14
. It

em
22

 &
23

 ar
e t

ob
ef

ixe
d i

n t
he

po
sit

ion
 sh

ow
n. 

IF 
YO

U 
CA

NN
OT

AC
HI

EV
EA

 D
EP

TH
 O

F5
50

M
M

PL
EA

SE
 

CA
LL 

FO
RA

DV
ICE

.

7. 
Po

sit
ion

 th
es

he
et

ite
m

11
 ov

er
 th

ef
ram

ew
or

k. 
At

tac
ht

he
 w

eb
bin

g
str

ap
s t

oi
tem

 15
 an

d p
ull

 in
th

e e
xc

es
s u

sin
gt

he
rat

ch
et

 bu
ck

le
ite

m
15

.

8. 
Ins

er
tt

he
ten

sio
nin

gt
ub

es
ite

m 
4i

nt
o t

he
po

ck
ets

on
th

e s
he

et.
 

Str
ap

th
e t

ub
e t

o t
he

ba
se

 us
ing

th
e r

atc
he

ts
tra

pi
tem

16
 (s

ee
 Fi

g D
).

9. 
Ad

jus
tt

he
sh

ee
t t

o f
it e

ve
nly

 us
ing

th
er

atc
he

tb
uc

kle
sa

nd
str

ap
s.

1 111

2 222

3 333

4 444

5 555

6 666

7 777

8 888
9 999

1 1110 000

1 1113 333

1 1114 444

1 1115 555

1 1116 666

1 1110 000

4 444

8 888

1 1110 000

6 666

3 333
3 333

6 666

1 111

1 1110 000

12

6 666

14 9 999

1 1114 4442 2222 222
& &&&
2 2223 333

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  `̀̀̀
A AAA' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀B BBB
' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀C CCC
' '''

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  
`̀̀̀D DDD
' '''

C CCCR RRR
E EEEV VVV
: :::

I IIIN NNN
S SSST TTT
R RRR
U UUU
C CCC
T TTTI III
O OOO
N NNN
  
N NNN
U UUU
M MMM
B BBB
E EEER RRR
: :::

I IIIN NNN
S SSS2 222
3 3337 777

D DDD
E EEES SSS
C CCC
R RRR
I IIIP PPP
T TTTI III
O OOO
N NNN
: :::

M MMM
O OOO
B BBB
I IIIL LLL
E EEE  
F FFFI III
E EEEL LLL
D DDD
  
S SSSH HHH

E EEEL LLL
T TTTE EEE
R RRR
  
4 444m mmm

x xxx4 444
m mmm

M
IL

L 
G

R
E

E
N

,  
  W

A
TE

R
S

ID
E

R
O

A
D

, 
C

O
LN

E
,  

  L
A

N
C

A
S

H
IR

E
,

 B
B

8 
0T

A

T
:0

12
82

87
31

20
E

:s
al

es
@

br
itc

ov
er

.c
o.

uk
W

:b
rit

co
ve

r.
co

.u
k

A AAAB BBB

C CCC
D DDD

1. 
As

se
mb

le
th

e b
as

er
ail

us
ing

 ite
ms

8,9
 &

 10
wi

th
 th

e 8
No

 M
8 n

ut
s

an
d b

olt
s (

se
e F

ig
A&

 C)
.

2. 
At

tac
h i

tem
 15

to
ite

m 
9u

sin
gt

he
4N

o M
6 n

ut
s a

nd
 bo

lts
 (s

ee
 Fi

gA
).

3. 
La

yo
ut

 th
e h

oo
ps

ite
ms

5 &
 6.

 Th
e e

nd
ho

op
sr

eq
uir

e 3
No

 ite
m 

1
wi

th
 1N

oi
tem

2 o
n t

he
 ce

nt
ral

 ho
op

(se
ed

raw
ing

for
po

sit
ion

).

4. 
On

ce
 th

eb
rac

eb
ar

br
ac

ke
ts 

ha
ve

be
en

fit
ted

to
th

e h
oo

ps
. A

sse
mb

le
th

e h
oo

ps
ite

ms
 5 

&
6a

nd
 lif

t o
nt

o t
he

 ba
se

 ra
ils

.

5. 
At

tac
h t

he
 rid

ge
ite

m 
7 a

nd
 th

e d
iag

on
al 

sid
e s

tru
ts

ite
m

3 u
sin

gt
he

12
no

M
10

nu
ts 

an
d b

olt
s (

se
eF

ig 
B &

C).
 Th

is 
co

mp
let

es
 th

e
fra

me
wo

rk.

6. 
Po

sit
ion

 tw
o s

cre
w 

an
ch

or
si

tem
13

for
 on

e s
ide

of 
th

e s
he

lte
r

ap
pr

ox
im

ate
ly 

38
00

mm
 ce

nt
re

s s
cre

we
d5

50
mm

int
ot

he
gro

un
d. 

Fix
th

e s
tru

ctu
re

 to
 th

e a
nc

ho
rs

us
ing

ite
m 

14
 m

ak
ing

 su
re

 th
e n

ut
s a

re
fas

ten
ed

su
ffic

ien
tly

tig
ht

.T
he

np
os

itio
nt

he
tw

oo
th

er
scr

ew
an

ch
or

s
on

th
eo

pp
os

ite
 si

de
 so

 th
e s

he
lte

rm
ea

su
re

s4
00

0m
m 

to
 th

ec
en

tre
of

th
e l

eg
s a

tta
ch

us
ing

ite
m

14
. It

em
22

 &
23

 ar
e t

ob
ef

ixe
d i

n t
he

po
sit

ion
 sh

ow
n. 

IF 
YO

U 
CA

NN
OT

AC
HI

EV
EA

 D
EP

TH
 O

F5
50

M
M

PL
EA

SE
 

CA
LL 

FO
RA

DV
ICE

.

7. 
Po

sit
ion

 th
es

he
et

ite
m

11
 ov

er
 th

ef
ram

ew
or

k. 
At

tac
ht

he
 w

eb
bin

g
str

ap
s t

oi
tem

 15
 an

d p
ull

 in
th

e e
xc

es
s u

sin
gt

he
rat

ch
et

 bu
ck

le
ite

m
15

.

8. 
Ins

er
tt

he
ten

sio
nin

gt
ub

es
ite

m 
4i

nt
o t

he
po

ck
ets

on
th

e s
he

et.
 

Str
ap

th
e t

ub
e t

o t
he

ba
se

 us
ing

th
e r

atc
he

ts
tra

pi
tem

16
 (s

ee
 Fi

g D
).

9. 
Ad

jus
tt

he
sh

ee
t t

o f
it e

ve
nly

 us
ing

th
er

atc
he

tb
uc

kle
sa

nd
str

ap
s.

1 111

2 222

3 333

4 444

5 555

6 666

7 777

8 888
9 999

1 1110 000

12

13

14

15

1 1116 666

1 1110 000

4 444

8 888

1 1110 000

6 666

3 333
3 333

6 666

1 111

1 1110 000

1 1113 333

6 666

1 1115 555 9 999

1 1114 4442 2222 222
& &&&
2 2223 333

D DDD
E EEET TTT
A AAAI III
L LLL  
O OOO
N NNN
  `̀̀̀
A AAA' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀B BBB
' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀C CCC
' '''

D DDD
E EEET TTT
A AAAI III
L LLL    
O OOO
N NNN
    
`̀̀̀D DDD
' '''

C CCCR RRR
E EEEV VVV
: :::

I IIIN NNN
S SSST TTT
R RRR
U UUU
C CCC
T TTTI III
O OOO
N NNN
  
N NNN
U UUU
M MMM
B BBB
E EEER RRR
: :::

I IIIN NNN
S SSS2 222
3 3337 777

D DDD
E EEES SSS
C CCC
R RRR
I IIIP PPP
T TTTI III
O OOO
N NNN
: :::

M MMM
O OOO
B BBB
I IIIL LLL
E EEE  
F FFFI III
E EEEL LLL
D DDD
  
S SSSH HHH

E EEEL LLL
T TTTE EEE
R RRR
  
4 444m mmm

x xxx4 444
m mmm

M
IL

L 
G

R
E

E
N

,  
  W

A
TE

R
S

ID
E

R
O

A
D

, 
C

O
LN

E
,  

  L
A

N
C

A
S

H
IR

E
,

 B
B

8 
0T

A

T
:0

12
82

87
31

20
E

:s
al

es
@

br
itc

ov
er

.c
o.

uk
W

:b
rit

co
ve

r.
co

.u
k

A AAAB BBB

C CCC
D DDD

1. 
As

se
mb

le
th

e b
as

er
ail

us
ing

 ite
ms

8,9
 &

 10
wi

th
 th

e 8
No

 M
8 n

ut
s

an
d b

olt
s (

se
e F

ig
A&

 C)
.

2. 
At

tac
h i

tem
 15

to
ite

m 
9u

sin
gt

he
4N

o M
6 n

ut
s a

nd
 bo

lts
 (s

ee
 Fi

gA
).

3. 
La

yo
ut

 th
e h

oo
ps

ite
ms

5 &
 6.

 Th
e e

nd
ho

op
sr

eq
uir

e 3
No

 ite
m 

1
wi

th
 1N

oi
tem

2 o
n t

he
 ce

nt
ral

 ho
op

(se
ed

raw
ing

for
po

sit
ion

).

4. 
On

ce
 th

eb
rac

eb
ar

br
ac

ke
ts 

ha
ve

be
en

fit
ted

to
th

e h
oo

ps
. A

sse
mb

le
th

e h
oo

ps
ite

ms
 5 

&
6a

nd
 lif

t o
nt

o t
he

 ba
se

 ra
ils

.

5. 
At

tac
h t

he
 rid

ge
ite

m 
7 a

nd
 th

e d
iag

on
al 

sid
e s

tru
ts

ite
m

3 u
sin

gt
he

12
no

M
10

nu
ts 

an
d b

olt
s (

se
eF

ig 
B &

C).
 Th

is 
co

mp
let

es
 th

e
fra

me
wo

rk.

6. 
Po

sit
ion

 tw
o s

cre
w 

an
ch

or
si

tem
13

for
 on

e s
ide

of 
th

e s
he

lte
r

ap
pr

ox
im

ate
ly 

38
00

mm
 ce

nt
re

s s
cre

we
d5

50
mm

int
ot

he
gro

un
d. 

Fix
th

e s
tru

ctu
re

 to
 th

e a
nc

ho
rs

us
ing

ite
m 

14
 m

ak
ing

 su
re

 th
e n

ut
s a

re
fas

ten
ed

su
ffic

ien
tly

tig
ht

.T
he

np
os

itio
nt

he
tw

oo
th

er
scr

ew
an

ch
or

s
on

th
eo

pp
os

ite
 si

de
 so

 th
e s

he
lte

rm
ea

su
re

s4
00

0m
m 

to
 th

ec
en

tre
of

th
e l

eg
s a

tta
ch

us
ing

ite
m

14
. It

em
22

 &
23

 ar
e t

ob
ef

ixe
d i

n t
he

po
sit

ion
 sh

ow
n. 

IF 
YO

U 
CA

NN
OT

AC
HI

EV
EA

 D
EP

TH
 O

F5
50

M
M

PL
EA

SE
 

CA
LL 

FO
RA

DV
ICE

.

7. 
Po

sit
ion

 th
es

he
et

ite
m

11
 ov

er
 th

ef
ram

ew
or

k. 
At

tac
ht

he
 w

eb
bin

g
str

ap
s t

oi
tem

 15
 an

d p
ull

 in
th

e e
xc

es
s u

sin
gt

he
rat

ch
et

 bu
ck

le
ite

m
15

.

8. 
Ins

er
tt

he
ten

sio
nin

gt
ub

es
ite

m 
4i

nt
o t

he
po

ck
ets

on
th

e s
he

et.
 

Str
ap

th
e t

ub
e t

o t
he

ba
se

 us
ing

th
e r

atc
he

ts
tra

pi
tem

16
 (s

ee
 Fi

g D
).

9. 
Ad

jus
tt

he
sh

ee
t t

o f
it e

ve
nly

 us
ing

th
er

atc
he

tb
uc

kle
sa

nd
str

ap
s.

1 111

2 222

3 333

4 444

5 555

6 666

7 777

8 888
9 999

1 1110 000

1 1113 333

1 1114 444

1 1115 555

1 1116 666

15

1 1110 000

4 444

8 888

1 1110 000

6 666

3 333
3 333

6 666

1 111

1 1110 000

1 1113 333

6 666

1 1115 555 9 999

1 1114 4442 2222 222
& &&&
2 2223 333

3.



ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 DDB220 DIAGONAL BRACE BAR 2200MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 16 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD 23 4 HBT103 HEXAGON BOLT M10 X 40 MM LONG ZINC PLATE

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X  50.8MM OD 

11 1
FSR010

FSR015

FIELD SHELTER PVC SHEET 4m LONG (Grren)

FIELD SHELTER PVC SHEET 4m LONG (Grey)
TWO MAN FITTING TEAM

12 4 FSR018 FIELD SHELTER GROUND TUBE WITH BASE PLATE STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 4 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST - FSR100 FIXINGS

FITTING RECOMMENDATIONS

Parts Required:

Assemble the base rail by connecting two base bars with an in-line joint (image 1). Securely fasten 
M8 bolts and nuts using two 13mm spanners/sockets etc. Fasten ratchets to corners using HSS611 
and HNN600. Repeat for opposite side. Fix the number of base rails as per parts list.

                   
          17         4	 HSS611     HEXAGON SETSCREW M6 X 60MM LONG ZINC PLATE

          18         4	 HNN600    HEXAGON NUT NYLOCK ZINC PLATE M6

          19         8	 HSS810     HEXAGON SETSCREW M8 X 60MM LONG ZINC PLATE

          20         8	 HNN800    HEXAGON NUT NYLOCK ZINC PLATE M8

STEP 1. The Framework

Image 3Image 2

Image 1

Item     Qty   Part No      Description

Fixings Required:

Item     Qty   Part No      Description

4.



STEP 2. Securing The Foundations

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 CBF246 DIAGONAL SIDE STRUT 2460MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

12 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

12 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

13 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

Parts Required:

Ground Line 10-12cm (approx.)

Please note:
It is best to withhold screwing in the anchors for the 
opposite side until the first side is complete.

Attach the HTR504 Retro Hoop to Ridge bracket to the 
assembled base rail, and loop over the screw anchor (see 
image 5). Ensure that the anchors are on the outside of the 
shelter. Tighten the bolts to secure to base rail.

Finally, place a bolt through pre-drilled hole in the top of the 
anchor. Repeat for both corners. Failure to do this, may 
result in damage during high winds

       22       16    HNN100    HEXAGON NUT NYLOCK ZINC PLATE M10

       23         4    HBT103    HEXAGON BOLT M10 X 40MM LONG ZINC PLATE

Image 5

Image 4

Position two screw anchors for one side of the shelter approximately 3.8m apart, ensure any rocks 
and debris has been removed. Using the Screw Anchor insertion bar provided, screw the anchors 
into the ground. Please note: Anchors must be screwed into the ground to at least 0.55m, 
inadequately secured anchors cannot provide the strength required to withstand strong 
winds. If you are having an issues screwing in your anchor due to ground quality, please call us so 
we can advise alternative options. The flights on the screw anchors are designed to act against up-
lift, this is equally relevant to downward force, with this is mind do not attempt to use a hammer to 
knock the anchors into the ground.

Item     Qty   Part No      Description

Fixings Required:

Item     Qty   Part No      Description

5.



STEP 3. Raising the Hoops

Parts Required:

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 CBF246 DIAGONAL SIDE STRUT 2460MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

12 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

Position the second base rail opposite the first. Couple the 
hoops with one swaged and one plain end facing to the centre. 

End hoops 
Slide 2 x brace bar bracket onto one half of the hoop and 1 x 
brace bar bracket onto the other half.

Centre hoops 
Require 1 x brace bar bracket double tab (see diagram on 
page 2, Item 2). 
Connect the two half hoops and insert onto the base rail.

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 DDB220 DIAGONAL BRACE BAR 2200MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

12 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

         21       12     HSS101   HEXAGON SETSCREW M10 X 20MM LONG ZINC PLATE

         22       16     HNN100   HEXAGON NUT NYLOCK ZINC PLATE M10

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 CBF246 DIAGONAL SIDE STRUT 2460MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

12 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

Slide one of the 2 brace bar brackets to the top 
centre, facing the ground. Using step ladders, 
secure the ridge bars to the brace bar brackets 
(image 7).  

Secure diagonal side struts to the brace bar brackets 
on the end hoops to the uprights on the base rails 
located at the base on the centre hoops (image 8). 

Image 8Image 7

Image 6

Item     Qty   Part No      Description

Fixings Required:

Item     Qty    Part No     Description

6.



STEP 4. The Cover

Parts Required:

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 CBF246 DIAGONAL SIDE STRUT 2460MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

11 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

Unwrap the PVC cover and pull the sheet over the hoops. A step ladder may be required. Once 
positioned, loop the straps through the ratchet buckles and ratchet until tensioned. Ensure that the lip of 
the cover is pulled over the end hoops. Repeat with all four sections.

Now that the framework is complete, you can screw in the anchors for the opposite side, attaching the 
hoops as in Step 3.

On the inside, push the sheet tensioning tubes through the PVC pockets (image 11). Using the hole 
provided, loop a ratchet strap around the sheet tensioning tube and base rail (image 12). Ratchet until 
fully tensioned. 

ITEM QTY PART NO DESCRIPTION ITEM QTY PART NO DESCRIPTION

1 6 BBB501 BRACE BAR BRACKET 50MM 17 4 HSS611 HEXAGON SETSCREW M6 X 60 MM LONG ZINC PLATE

2 1 BBB504 BRACE BAR BRACKET DOUBLE TAB 50MM 18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6

3 4 CBF246 DIAGONAL SIDE STRUT 2460MM X 31.8MM OD 19 8 HSS810 HEXAGON SETSCREW M8 X 60 MM LONG ZINC PLATE

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD 20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

5 3 FSR001 FIELD SHELTER 4M SWAGED HOOP 50.8MM OD 21 12 HSS101 HEXAGON SETSCREW M10 X 20 MM LONG ZINC PLATE

6 3 FSR002 FIELD SHELTER 4M PLAIN HOOP 50.8MM OD 22 12 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

7 2 FSR003 FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD

8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSR006 FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD

11 2 FSR007 RIDGE TENSION ROUND BAR 300MM LONG X 10MM OD TWO MAN FITTING TEAM

12 1 FSR010 FIELD SHELTER PVC SHEET STEP LADDERS

13 4 GFT343 SCREW ANCHOR 2NO 10MM SPANNERS

14 4 HTR504 RETRO HOOP TO RIDGE BRACKET 50MM/32MM 2NO 13MM SPANNERS

15 4 RBK025 RATCHET BUCKLE 25MM 2NO 17MM SPANNERS

16 6 RSP150 RATCHET STRAP 1500MM X 25MM TAPE MEASURE

PARTS LIST FIXINGS

FITTING RECOMMENDATIONS

Image 9 Image 10

Image 12Image 11

Item     Qty   Part No      Description

7.




